
                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                                    
[...]
1. A = Violations of Maximum Contaminant Levels (Primary Standards). 
2. B = Quantity Deficiencies. 
3. C = Design Deficiencies. 



 

 

4. D = Vulnerability to Potential Pollution. 
5. E = Violation of Recommended Maximum Levels (Secondary Levels). 
6. F = Consolidation. 
7. G = Compliance Orders. 
8. H = Source Water Protection. 
9. I = Affordability. 

Ranking factors one through eight are to address the risks to human health and 
compliance with the Safe Drinking Water Act Amendments of 1996. Ranking factor nine 
addresses the affordability requirements of the Safe Drinking Water Act Amendments of 
1996. 

 
B. Factors Descriptions. 
 
      1. Violations of Maximum Contaminant Levels (Primary Standards) (A). 
          Maximum contaminant levels are established for those parameters which may be 

detrimental to public health. Severity point values will be the sum of points for the violations 
of a contaminant during a 24 month period from the date of the request. Contaminants 
reported quarterly, such as nitrate, may include up to eight violations during this 24 month 
period. Those contaminants reported monthly, such as fecal coliform, may include up to 
twenty-four violations during this 24 month period. Violations of standards of contaminants 
based on a running annual average, such as total trihalomethanes, will be based on a 12 
month reporting period and will include only severity value. Violations of more than one 
contaminant are additive. These violations are documented by inclusion in the Safe 
Drinking Water Information System (SDWIS). These values may be increased quarterly in 
the event that there are repeated violations. 

 
Contaminant               Severity 

(points per violation) 
Antimony         10 
Arsenic          10 
Asbestos         10 
Barium           2 
Beryllium         10 
Bromate         10 
Cadmium         10 
Chlorates        10 
Chlorine Dioxide        10 
Chromium         10 
Copper >1.3         5 
Fecal Coliform         20 
Fluoride > 4          5 
Gross Alpha Radioactivity        5 
Gross Beta Radioactivity        5 
Lead          30 
Contaminant               Severity 

(points per violation) 
Mercury          10 
Nitrate          30 
Pesticides and other SOCs       10 
Radium          10 
Selenium          5 



 

 

Thallium          10 
Total Coliform (Significant Non-complier)    10 
Total Haloacetic Acids        30 
Total Organic Carbon       10 
Total Trihalomethanes        30 
Turbidity (Significant Non-complier)      10 
Uranium         10 
Volatile Organic Contaminants       10 

 
2. Quantity Deficiencies (B). Quantity deficiencies are shortages of water due to source, 

treatment, or distribution problems. Deficiencies of only one condition will be allowed. 
These conditions are documented by inspection records, a comprehensive performance 
evaluation, or another system evaluation. 

 
Condition                Severity 
Continual shortage        60 
Shortage during high use (seasonal)     60 

 
3. Design Deficiencies (C). Design deficiencies are those which could be corrected by 

enlargement, repair, or replacement of a portion of the system. Deficiencies of more than 
one condition are additive. These conditions are documented by inspection records, a 
comprehensive performance evaluation, or another system evaluation. 

 
Condition                       Severity 
Demand exceeds design capacity      30 
Groundwater under the influence of surface water             120 
Improper well construction       30 
Inadequate chemical feed        25 
Inadequate disinfection       30 
Inadequate distribution (area not served)     25 
Inadequate distribution (deterioration)     25 
Inadequate distribution (low pressure)     25 
Inadequate filtration (surface)       30 
Inadequate intake structure       25 
Inadequate laboratory equipment      20 
Inadequate mixing        25 
Inadequate settling       25 
Inadequate storage        25 
Inadequate water treatment wastewater disposal    10 
Lack of generator                120 

 
4. Vulnerability to Potential Pollution (D). Vulnerability describes a condition in which the 

source of supply for a system could potentially be contaminated and for which the project 
will address. Vulnerabilities to more than one condition are additive. These conditions are 
documented by vulnerability assessments for monitoring waivers or source water 
protection area assessments. 

 
Condition                 Severity 
Point source discharge in delineated area     10 
Subject to agricultural chemicals       5 
Subject to industrial spills        5 



 

 

Subject to oil/gas/coal/mineral operations      5 
Unprotected watershed        3 

 
5. Violation of Recommended Maximum Levels (Secondary Standards) (E). 

Recommended maximum levels are set for parameters which are not harmful to health, 
but make the water undesirable for use. Deficiencies of more than one condition are 
additive. These conditions are documented in the State Environmental Laboratory data 
base. 

 
Contaminant              Severity 
Chloride          3 
Color           3 
Corrosivity          3 
Foaming Agents         3 
Iron          20 
Manganese         20 
Odor           3 
pH           3 
Sulfate          3 
TDS           3 
Zinc           3 

 
6. Consolidation (F). Projects which result in the consolidation, interconnection, or 

improvement of services for two or more water systems shall add twenty (20) for 
consolidation, ten (10) for interconnection, and ten (10) for improvement of services such 
as back-up or emergency supply. Projects may meet more than one of these conditions. 
The points awarded for this category are documented in the engineering report. 

 
7. Compliance Orders (G). Projects that will result in the compliance with a formal 

enforcement action will receive one hundred fifty (150) points. 
 

8. Source water protection (H). Water supply systems which have implemented source 
water protection programs such as watershed protection programs or wellhead protection 
programs will add one hundred (100) points to their total. 

 
9. Affordability (I). This element is to assist systems most in need, on a per household 

basis. The points awarded for this category are documented by the latest census 
information. 

 
Median Household Income              Severity 

            Less than $28,400        60 
Between $28,400 and $33,400      40 
Greater than 33,400         0 



APPENDIX B OK DWSRF PPL SFY 2019 Project Priority List

for IUP public meeting starting 4/30/18                   
8/20/2018

PRIORITY 

POINTS

SYSTEM LOAN AMOUNT CUMULATIVE 

AMOUNT

POPULATION Dis-

advantaged   

Y or N

PROJECT DESCRIPTION
Anticipated 

Binding 

Commitment Date

Anticipated 

Construction 

Date

Project Number

Funding List

1005 Copan PWA 1,500,000.00$      1,500,000.00$         733 Y Installation of approximately 60,000 feet of 6" water line to serve 

Osage County RWD #20 (Hulah).  The rural water district has 

been on a boil order for several months due to high turbidity levels 

and a failure of the water treatment process.

12/1/2018 2/1/2019 P40-1021417-01

440 Cherokee Co. RWD #11 800,000.00$         2,300,000.00$         200 Y Construction of an 8" water line to provide water to Cherokee Co. 

RWD #9.  The Cherokee Co. RWD #9 water plant would be 

abandoned. 

11/1/2018 1/1/2019 P40-1221637-01

398 Collinsville MA 3,215,000.00$      5,515,000.00$         5,606 N Water Treaatment Plant Rehabilitation. 11/1/2018 1/1/2019 P40-1021505-01

370 Muskogee MA (II) 18,000,000.00$    23,515,000.00$       45,044 Y Project components include a citywide hydraulic analysis, 

replacement of a 24" waterline, water tank aeration, 

chlorinedioxide relocation and various waterline replacements.

8/1/2018 11/1/2018 P40-1021607-02

270 Muskogee Co. RWD #7 1,800,000.00$      25,315,000.00$       710 Y Construction of an 8" line and pump station to provide water from 

our system to Cherokee County RWD #1.  the Cherokee Co. 

RWD #1 water treatment plant would be abandoned.

3/1/2019 5/1/2019 P40-3005103-01

270 Stillwater UA (V) 12,000,000.00$    37,315,000.00$       40,800 Y Construction of a Finished Water Pump Station at the Water 

Treatment Plant.

6/1/2019 8/1/2019 P40-1021220-05

265 Atoka MA (II) 3,919,270.00$      41,234,270.00$       3,609 Y Construct Water Treatment Plant rehabilitation as well as the 

acquisition and installation of automated meter readers and a new 

tank mixing system.

8/1/2018 11/1/2018 P40-1010401-02

253 Garfield Co. RWD #6 2,700,000.00$      43,934,270.00$       1,430 Y Construct a water treatment plant to reduce the iron and 

manganese in the existing water wells; add an additional water 

well and make improvements to the existing system in pipeline 

size and pump station capacity to provide a better quality water for 

the system.

3/1/2019 5/1/2019 P40-2002415-01

250 Canadian Co. RWD #1 2,000,000.00$      45,934,270.00$       750 Y Construct one new Ion Exchange nitrate reduction water treatment 

plant, two new distribution standpipes, and install eight new well 

pumps.

5/1/2019 7/1/2019 P40-2000908-01

240 Locust Grove PWA 8,959,100.00$      54,893,370.00$       1,950 Y Expansion and upgrade of the Locust Grove Water Treatment 

Plant to a treatment capacity of 1 MGD with the following 

components:  two (2) raw water pumps, two (2) vertical turbine 

rapid mixers, two (2) flocculating clarifiers, two (2) granular media 

filters and support building, one (1) chlorine contact chamber, two 

(2) high service pumps, one (1) residual lagoon pump station and 

discharge force main, one (1) chemical storage and feed facility, 

and associated site and electrical improvements. 

1/1/2019 3/1/2019 P40-1021668-01

205 Tishomingo MA 4,500,000.00$      59,393,370.00$       3,000 Y Construction of a new Water Treatment Plant at the site of the 

present plant.  The present plant was built in the 1960's and has 

deficiencies both in capacity and operation that are becoming 

increasingly expensive to overcome.  The plant also lacks 

redundancy in operation as required by State regulations.

12/1/2018 2/1/2019 P40-1010815-01

195 Logan Co. RWS & 

SWMD #1 (V)

1,000,000.00$      60,393,370.00$       7,275 Y Erect one (1) 300,000 gallon elevated water tower to correct low 

water pressure to the booster pump station that serves the east 

side of I-35.  

7/1/2018 9/1/2018 P40-2004207-05

185 Sayre PWA 549,580.00$         60,942,950.00$       4,375 Y Constructing two (2) new ground storage tanks to replace an 

existing below ground clearwell.

10/1/2018 12/1/2018 P40-2000508-01



APPENDIX B OK DWSRF PPL SFY 2019 Project Priority List

for IUP public meeting starting 4/30/18                   
8/20/2018

180 Cotton Co. RWD #2 5,000,000.00$      65,942,950.00$       2,000 Y Construct a new activated alumina water treatment plant and 

backwash lagoons for the removal of arsenic and fluoride 

contaminants in our Cook and Logue groundwater wells; Finish out 

the drilled Logue water well; Construct approximately 10 miles of 

10" and 10 miles of 8" transmission line from the new plant to our 

Johnson water well; Construct a blending station at the Johnson 

water well for the blending of the new treated Cook/Logue well 

water to  reduce nitrate levels in our Johnson, Witt and Petty wells; 

Replace a portion of existing 3" & 5" waterline to the existing Weir 

Tower and Booster Pump with approximately 1 miles of 8" 

waterline; and add a new water tower.

7/1/2018 9/1/2018 P40-2001702-01

125 Tahlequah PWA (III) 8,800,000.00$      74,742,950.00$       18,431 Y Expansion of Tahlequah's Tenkiller Water Treatment Plant from 

1.5 MGD to 3.0 MGD and to rehabilitate the Teehee Water 

Treatment Plant.

7/1/2018 9/1/2018 P40-1021701-03

50 Bixby PWA (II) 5,700,000.00$      80,442,950.00$       20,475 N Construction of the South Storage Tank and transmission line. 10/1/2018 12/1/2018 P40-3007243-02

40 Enid MA (III) 20,000,000.00$    100,442,950.00$     51,286 Y Engineering Loan for Program Execution and Design for Phase 3, 

and Program Execution and Design Services for Phase 4.

8/1/2018 9/1/2018 P40-2002412-03

28 Nicoma Park DA 2,500,000.00$      102,942,950.00$     2,443 Y Construction includes drilling and implementation of two (2) ground 

water wells, a water tower (standpipe) and construction of 

approximately six (6) miles of water lines along NE 23rd Street to 

provide water to a high density business and commercial area and 

residential users and possibly our public schools.

12/1/2018 2/1/2019 P40-8005579-01

25 Hooker MA 750,000.00$         103,692,950.00$     1,788 Y Constructing a new water tower and all water lines to the tower. 11/1/2018 1/1/2019 P40-2007006-01

25 Central Oklahoma Master 

Conservancy District 

(COMCD) (II)

11,000,000.00$    114,692,950.00$     183,756 Y Rehabilitation and replacement of the Del City pipeline which is 

approximately 6.5 miles of concrete pipe to be replaced with 

ductile iron pipe and is the major source of water for Del City.

8/1/2018 10/1/2018 P40-0000001-02

Total: 114,692,950.00$     

2020

690 Konawa PWA 1,983,665.00$      1,983,665.00$         1,479 Y Abandonment of the existing well field and connection to the 

adjacent Rural Water District owned by the Pottawatomie Nation; 

installation of 6,500 feet of 8 inch PVC water main; rehabilitation of 

the existing standpipe water storage tank; and replacement of 2, 4 

and 6 inch water mains throughout the City.

7/1/2018 9/1/2018 P40-2006704-01

413 Fairview UA 3,500,000.00$      5,483,665.00$         2,690 Y Construct a new water treatment plant and appurtenances. 12/1/2019 2/1/2020 P40-2004404-01

310 Foss Reservoir MCD (II) 14,000,000.00$    19,483,665.00$       17,888 Y Phase 1:  Address critical Issues related to reliability; Phase 1A:  

Pilot test for Reverse Osmosis; Phase 1B:  Meet discharge 

requirements; construct a clarifier and new storage tank.

12/31/2019 2/1/2020 P40-1010829-02

145 Stillwater UA (VI) 4,500,000.00$      23,983,665.00$       40,800 Y Design for construction of a waterline from 44th Tower to Sangre 

and from the Water Treatment Plant to 6th (which will be paired 

water lines).

1/1/2020 3/1/2020 P40-1021220-06



APPENDIX B OK DWSRF PPL SFY 2019 Project Priority List

for IUP public meeting starting 4/30/18                   
8/20/2018

2021

310 Foss Reservoir MCD (III) 10,000,000.00$    10,000,000.00$       17,888 Y Phase 2:  Bring the plant to 4.5 MGD firm capacity. 1/1/2021 3/1/2021 P40-1010829-03

2025

70 Stillwater UA (VII) 81,200,000.00$    81,200,000.00$       40,800 Y Construction of a new 25 mgd pump station, and 37 miles of new 

36-inch pipeline, which parallels the existing 36-inch line from Kaw 

Lake to Stillwater Water Treatment Plant.  

1/1/2025 3/1/2025 P40-1021220-07



APPENDIX C
FEDERAL PAYMENT SCHEDULE

FFY

Cumulative 

Payments

1997-2016 Grants 195,238,711.00$      Q1 Q2 Q3 Q4 Q1 Q2 Q3 Q4 Q1 Q2 Q3 Q4

2017 Grant 9,162,510.00$          4,581,255.00$    4,581,255.00$    

2018 Grant * 10,865,430.00$        5,432,715.00$    5,432,715.00$    

Total Grants 215,266,651.00$      

* Estimated Grant Amount minus Set-Asides

FFY 2017 FFY 2018 FFY 2019



APPENDIX D 
 
 

   
 
707 North Robinson, P.O. Box 1677, Oklahoma City, Oklahoma 73101-1677 
                                                                                                                                                                        
For Immediate Release:  May 18, 2018 
Contact:  Erin Hatfield, (405) 702-7119 
 

 
 

DEQ Schedules Public Meeting on the Drinking Water State Revolving Fund 
State Fiscal Year 2019 Intended Use Plan  

 
The Water Quality Division of the Oklahoma Department of Environmental Quality 
(DEQ) will hold a public meeting on Monday, June 18, 2018, at 1:00 p.m. in the DEQ 
Office Building, 2nd Floor Training Room, at 707 N. Robinson, Oklahoma City.  This 